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SEEETERHAERAT ( TAIWAN LAMINATION INDUSTRIES, INC. )
B IEEEILEE112% (11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61)

MUT B RE&RPEREIZHRER (The following sample(s) was/were submitted and identified by/on behalf of

the applicant as) :

1% fa % T (Sample Description)

5 Bl 55/81E (Sample Package/
Quantity)

% miRF /5 = (Sample Packaging)
15 mnZY 5% (Style/Item No.)

& ot (Lot. No.)

Hunﬁ 5 (Sample Materlal)

L\T,xﬁz@ﬁiﬂjilt/ 55545 A\ (Company
Add/Tel/Contact Person)

243E H Hi(Manufacturing Date)
B HH(Expiry Date)

fﬁfgféPE‘%
BE2EREKREZ @B R (PLEASE REFER TO THE SAMPLE PHOTO AT THE
END OF THE REPORT) /-

%38 ( AMBIENT TEMP. )

PET/PET/AL/LLDPE
a&iERE L ERMHABMRAS (TAIWAN LAMINATION INDUSTRIES, INC. )

HEm P EEFHIEER115%(11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-
61)/03-4626789 / -

4 H (Sample Receiving Date)
RIS EA R (Testing Period)

HIFEEK (Test Requested)

WBEFEE - 2EZDERH

2021/08/23
2021/08/23 to 2021/09/01

?c%%% AR BEREETE (102.08. 20 FH B F 5510213501465 L E1E) TR -

HIERIE BBE2ERE AR - (As specified by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146, amended on 2013/08/20) to conduct test. Please refer
to the result table(s) for testing item(s).)

B 45 R (Test Results)

EFEF

e /B
(ERRRZE - 51t

#E5R F—E - (Please refer to next page(s).)
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B BB MIFCH(Test Part Description)

No.1 . EMEM (21 S) (FLEXIBLE PACKAGING (WHOLE SAMPLE))
No.2 . BMEM (EEYESH) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

B4 R (Test Results)

F% P
AHIEE A% B | 100 | (recaly | £sm
Test Item(s Method Unit) | LOD IR
( (=) ( ) i} No.1 | No.2 | (Limit)
i / Lead (Pb) ER%E 3% ofgRmsEe | ppm | 5 [ nd [ — [ 100

BE %5 (107F10F4HBERF
5107190198358 A5) - LIRERS
BRI HEBEIHT - / Methods of
| Test for Food Utensils, Containers

* i / Cadmium (Cd) and Packages - Test of Plastics ppm 0.5 n.d. --- 100
(MOHW Food No. 1071901983
announced, October 04, 2018),
analysis was performed by ICP-

OES.
* 5 ia B HUEFEE-(0K, 60°C, 3077 2) / ppm 3 n.d. 10
Potassium permanganate consumption-
(water, 60°C, 30 min)
*§§§§§/§-(7J<, 60°C, 3093\55) / Evaporation BRRE B8 . OGRS 5B ppm 3 - n.d. 30
residus-{waiter, 60°C, S0 min) Zf(PE)SERIE Z 108k (10749817
* 7 E5E5-(4% 5, 60°C, 3077 §E) / HEEESE10719017805EA%) - [ ppm 3 7 30
Evaporation residue-(4% acetic acid, 60°C, |/ Methods of Test for Food Utensils,
30 min) Containers and Packages - Test of
*ZREEPEE-(IEBRYR, 25°C, 1/)\B5) / Polyethylene (PE) Plastic Products [ ppm 3 9 [150 (*2)

Evaporation residue-(n-Heptane, 25°C, 1 hr)[(MOHW Food No. 1071901780
announced, September 17, 2018).

- S S 0 2
* 7% 55 5%78-(20%) 815, 60°C, 3077 18) / ppm 3 - 8 30
Evaporation residue-(20% alcohol, 60°C, 30
min)
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s e oe aR BmE
(Test ltem(s)) (Method) (Unit No.1 | No.2 | (Limit)
* EEB(UIEE)-(4%EEEE, 60°C, 3077 18) / ppm - - <1 1

Heavy metal (as Pb)-(4% acetic acid, 60°C, |Em#& 5 ~ &ds - BRMER/ AR
30 min) O (PE)ERB 7185 (107998317
HEIREF5107190178058A%) -
/ Methods of Test for Food Utensils,
Containers and Packages - Test of
Polyethylene (PE) Plastic Products
(MOHW Food No. 1071901780
announced, September 17, 2018).

* AR _EFE_(2-ECE)ks (EELR, ppm 0.05 n.d. 1.5
25°C, 1/)\[%) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-Heptane,
25°C, 1 hr)

* AR R ] e (IEBR)R, 25°C, 1/)\B5) / ppm | 0.05 - n.d. 0.3
DBP (Di-n-butyl phthalate) (CAS No.: 84-
74-2) (n-Heptane, 25°C, 1 hr)

ARSI | A Pha (LA, 25°C, 1 |Bmal Rk AA?;?"%?{ ppm | 005 | — | nd. 30
#%) / BBP (Butyl Benzyl phthalate) (CAS ~ |B# 218 (107#10H4H@IKET
No.: 85-68-7) (n-Heptane, 25°C, 1 hr) 5510719019835/ A%E) - LIRAEE

WEREE DT - / Methods of Test

*HR R B3R5 (IER)R, 25°C, 1/)
i) / DIDP (Diisodecyl phthalate) (CAS No.:
26761-40-0; 68515-49-1) (n-Heptane, 25°C, |y No. 1071901983 announced,

J ) October 04, 2018), analysis was

for Food Utensils, Containers and PP 0.5 - n.d. °

Packages - Test of Plastics (MOHW

*HR PR F+RE (IEBRYR, 25°C, 1)V |performed by GC/MS. ppm [ 0.5 -- n.d. 9
i) / DINP (Diisononyl phthalate) (CAS No.:
28553-12-0; 68515-48-0) (n-Heptane, 25°C,
1 hr)

*O_ M (2-LECE)BE (IERR, 25°C, 1 ppm | 0.05 - n.d. 18
/)\I%) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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BEIERE T 2R HAERAS (TAIWAN LAMINATION INDUSTRIES, INC. )
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E$(PAGE): 4 of 9

i ot - BR | &
RIEE b B | LOO | (Resul) | miism
Test ltem(s Method Unit) | LOD T
: =l : ) oG No.1 | No.2 | (Limit)
* R B _(2-0E &)k / DEHP (Di- % | 0.003| nd. 0.1
(2-ethylhexyl) phthalate) (CAS No.: 117-81-
7)
*#K _ ] Bs / DBP (Di-n-butyl % 0.003 | n.d. - 0.1
phthalate) (CAS No.: 84-74-2)
* K _EBRE ] ZKEPR5 / BBP (Butyl Benzyl % 0.003 | nud. - 0.1
phthalate) (CAS No.: 85-68-7)
* K _FPRE _ Z5<Bs / DIDP (Diisodecyl e % 001 | nd. 0.1
phthalate) (CAS No.: 26761-40-0; 68515- [CNS 15138-1 (KEI1014F) - DISRAH
49-1) [EATEREE DT - / With reference
e —— - to CNS 15138-1 (2012), lysi
* T PR 5 / DMP (Dimethyi o i b(y o % 0003 | nd | — | 01
phthalate) (CAS No.: 131-11-3) '
* ¥R RS 5185 / DINP (Diisononyl % 0.01 n.d. - 0.1
phthalate) (CAS No.: 28553-12-0; 68515-
48-0)
* ¥R _EEE_ IF#A5 / DNOP (Di-n-octyl % 0.003 | nud. - 0.1
phthalate) (CAS No.: 117-84-0)
*#iKX _ R/ f5 / DEP (Diethyl % 0.003 | n.d. - 0.1
phthalate) (CAS No.: 84-66-2)
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#REHRTE(No.): HTF21800596 #R% HE#(DATE): 2021/09/01 BE(PAGE): 50f 9

fErE(Note) :
TS ERETE ZETFTEREEREER - FTHERSEMEMAE - (The
test report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products.)

2. KigBRE 2P ARBAR - OREFTFEN TR ELE - BEEAESEEME - (Al contents in the test report
are conducted according to the customer-specmed |tems. If there is any falsehood, we are willing to take
corresponding responsibility.)

3. KIREALT B REFHER - (The report is invalid if it is partly reproduced or used.)

. mg/kg = ppm ; 0.1wt% = 1000 ppm

.LoQ = EEWBR - BEZAHIBEEBREES AL "LOQ, =7~ ; LOD = ERIRIR - BFZAIER BREM 2RI

L TLOD , 7R - (LOQ = Limit of Quantification, for quantitative analyses; LOD = Limit of Detection, for qualitative
analyses.)

. n.d. = Not Detected (k1% ) = Less than (/J\}) LOQ/LOD

. "-" = Not Regulated (FEREE)

. "—-"= Not Conducted (FKAIIEH)

L (*2): SN T AT BIERE100°CLL N ZEfm - (For the products which are heated to not higher than 100°C
during food processing and cooking. )

10. AIEHIEEREEGXE  SAEREEAELEENNERENEEREREIEER - (The test method marked with % is

accredited by MOHW.)
M. ERREEGRBEEEEN S EREYEEZ102508F20 HEEEF 5102135014655 BEmazEAREEELER
HZEMRIE - (The limit value(s) is/are according to “Sanitation Standard for Food Utensils, Containers and

Packages (MOHW Food No. 1021350146, amended on 2013/08/20)”, Taiwan Food and Drug Administration,
Ministry of Health and Welfare.)

o b

© 00 N O
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* RRAPUASEER - MRRAERERZ &m/EM -

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF21800596 NO.1

HTF21800596 NO.2

** IRELER (End of Report) **
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MU Ae@EREERTAERIER  REEE - E2/ERBR
( The information requested from client is shown as below : )

HTF21800596
AFIER At 75 5%
LOQ/LOD
(Test Items) (Method) Q
x5/ Lead (Pb) BRNE 5% OERRSEBRESR
52 (107FE10F4HE R B FE10719019835%
PE)  UHEBEERBHNEEDNT -/
Methods of Test for Food Utensils,
* i@ / Cadmium (Cd) Containers and Packages - Test of Plastics
(MOHW Food No. 1071901983 announced,
October 04, 2018), analysis was performed
by ICP-OES.
* 5 ik Bk $3 B FE E-(7K, 60°C, 3077 §2) /
Potassium permanganate consumption-
(water, 60°C, 30 min)
* 7% 55 5%78-(7K, 60°C, 3077 §%) / Evaporation 2 B st A BB R B /SRR IR -
residue-(water, 60°C, 30 min) (Please refer to the result table
;+ij: - TR b :ﬁ . [ og oo og A N ><
ARELO-GUEE, 60C 0D [ |amsa - 6 - RgR5sBOREE) [0
Evappratlon residue-(4% acetic acid, 60°C, BREVRRE (10759817 EETE
30 min) 1071901780852 %5) + / Methods of Test for
* 7ZEE02E-(1IEBRIR, 25°C, 1/)\K¥) / Food Utensils, Containers and Packages -
Evaporation residue-(n-Heptane, 25°C, 1 hr)|Test of Polyethylene (PE) Plastic Products
(MOHW Food No. 1071901780 announced,
* 5215 B-(20% BE¥B, 60°C, 309 38) / September 17, 2018).
Evaporation residue-(20% alcohol, 60°C, 30
min)
* EEB(UEET)-(4%EEEE, 60°C, 3077 58) /
Heavy metal (as Pb)-(4% acetic acid, 60°C,
30 min)
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MU Ae@EREERTAERIER  REEE - E2/ERBR
( The information requested from client is shown as below : )
HTF21800596

A1EE A AE
(Test Items) (Method)
* K _BR_ (2-oECE)EE (ERR,
25°C, 1/)\[¥f) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-Heptane,
25°C, 1 hr)

[*E _ M _ ] Bs (LK, 25°C, 1/\i) /
DBP (Di-n-butyl phthalate) (CAS No.: 84-
74-2) (n-Heptane, 25°C, 1 hr)

LOQ/LOD

* T _PH ] RPRE (LR, 25°C, 1/) o o
F5) / BBP (Butyl Benzyl phthalate) (CAS ~ |Rm#E B - BRBERSA-ZBEZR
No.: 85-68-7) (n-Heptane, 25°C, 1 hr) 58 (107510 B4 HEREF 510719019835

— NE) - URBEBITEREEDT - / Methods |5 RAGEGER 2 E2/MERIRR -
* R PR AR (IERR YR, 25°C, 1/)\
#) / DIDP (Diisodecyl phthalate) (CAS No.. of Test for Food Utensils, Containers and (Please refer to the result table

- -~ |Packages - Test of Plastics (MOHW Food |above.)
f6h7r?1-40-0, 68515-49-1) (n-Heptane, 25°C, |\, 1071901983 announced, October 04,

2018), analysis was performed by GC/MS.
*H0R BB E R (IEFRYR, 25°C, 1/)\

i) / DINP (Diisononyl phthalate) (CAS No.:
28553-12-0; 68515-48-0) (n-Heptane, 25°C,
1 hr)

*O_B_(2-oECE)E (IEER, 25°C, 1
/\[F) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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MUTReEREETREIER  AESE - E2MERIER ¢
( The information requested from client is shown as below : )
HTF21800596

AHEE AT A

(Test Items) (Method) LOQE00

*#x B (2-E 2 E )5 / DEHP (Di-
(2-ethylhexyl) phthalate) (CAS No.: 117-81-
7)

* 3K _EFEE T 5 / DBP (Di-n-butyl
phthalate) (CAS No.: 84-74-2)

* 7k B ] P fs / BBP (Butyl Benzyl
phthalate) (CAS No.: 85-68-7)

* 3K _EFRE — E3fE5 / DIDP (Diisodecyl

phthalate) (CAS No.: 26761-40-0; 68515 [cNs 15138-1 (REI1014E) - WSHENR S | RARER 2 8/ MEIR -
49-1) & o / With reference to CNS 15138-1 | (Please refer to the result table

*# BB B f5 / DMP (Dimethyl (2012), analysis was performed by GC/MS. |above.)
phthalate) (CAS No.: 131-11-3)

* 387K _EFRE _ FE 15 / DINP (Diisononyl
phthalate) (CAS No.: 28553-12-0; 68515-
48-0)

* K _EPBE _ 1IE3FB5 / DNOP (Di-n-octyl
phthalate) (CAS No.: 117-84-0)

* K _ M _ I / DEP (Diethyl
phthalate) (CAS No.: 84-66-2)

AHEEBHEAXE  AAEREREFLENNERENEEZFNRIER - (The test method marked with * is accredited
by MOHW. )
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TS ER&BEEEREIZH RIESR (The following sample(s) was/were submitted and identified by/on behalf of
the applicant as) :

E BB (Sample Submitted By) . AEBEITIERODBRAT (TAIWAN LAMINATION INDUSTRIES, INC.)
1% fA T (Sample Description) ;. SHIRHEPER

% a1 E(Sample Material) :  PET/PET/AL/LLDPE

W #4-H(Sample Receiving Date) :  2021/08/23

SBI3E B RS (Testing Period) . 2021/08/23 to 2021/09/03

BIFHER (Test Results) : R T—E - (Please refer to next page(s).)

Singh Hsiag/ Asst. Mand:

Signed for and on behalf\3t
SGS TAIWAN LTD. N wrs/
Chemical Laboratory - Taipei
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B BRI fLd(Test Part Description)
No.1 Z BMEM (BEEYEEHE) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

BIEH 455 (Test Results)

e e e fRES
AFER B AE ELivi (Result)
(Test Item(s)) (Method) (Unit) Nod
o.
#%E | Water vapor transmission rate SFEASTM F1249. (RFE: 37.8°C - RE: g/(m’day) 0.013*

90%) / With reference to ASTM F1249.
(Temperature: 37.8°C, Moisture: 90%)

ZHAJE | Oxygen transmission rate 2ZASTM D3985. (RE: 23°C - J&E: 0%) / | c.c./(m>-day) 0.064*
With reference to ASTM D3985.
(Temperature: 23°C, Moisture: 0%)

fBs¥(Note) :
1. % RE 1 ER 85 (Water Vapor Transmission Rate test range) : 0.05~500 g/(m?-day)
451 8 %5 (Oxygen Transmission Rate test range) : 0.5~1000 c.c./(m’-day)
2. RIEAB DB EREER © (The report is invalid if it is partly reproduced or used.)
3. ILIEBANEEEMEBEERZEHIT - (The testing item(s) was/were subcontracted to other Laboratory.)
4. mn = R EREE LS - RIEEEMZSE - (The result is out of the test range, the value is for reference only.)
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* B R PMAEHEER - IRRAEREE 2 Fm/Er -
(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF21800599

** I{ELLR (End of Report) **
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